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JIANGSU NANFANG MEDICALCO., LTD.
CERTIFICATE OF ANALYSIS

Ceprudikar ananiza Ha muiacrupi meguuni «H Dr. House»

Tape Pe «H Dr. Housey»
Name of Sample [Mnacrup meanynuii na Specification 1,25cmx500cm
Haisa noJiimepHiii ocHogi Posmipn 2,5¢cmx500cm
«H Dr. House»
Order No./3aka3 Ne LXC201103 Lot No./Iapris Ne 201103
Quantity 16 920Rolls Test Date
Kinbkicrs . 2021.01.20
16 920 wr Jara nepesipkn
Check Standard Su Chang machinery Date of report 2021.01.20
Craupapr nepesipku equipment 20153029 Jara 3Bity o
Jlata BHIOTOBJIEHHSI 2020.11 TepmiH npuaarHocTi 2025.10

Check result/PesynbTaT nepesipku

O} Data of Test(Mean)
Serial Item Tested Omt Technical Requirement Pesyabrarn Actual Result
No./Ne Hasga anltli'. Texniuni Bumorn nepesipKu Bianosinnicts
i ( cepenni )
The tape Should be clean, the
back: does .-not leak plastic,
should be homogeneous,
smooth, no stains, no holes,
. Appearance ] gle?r? is no pomtgegummu‘lg _ OK
' 3oBHiILHIA BUIIIAA ) TpluKa “mae DyTH HHCTOI0, Binnosinae
3BOPOTHSI CTOpPOHA He
nponyckae KieH, noBepxHH
Mae OyTH rnaaxoo, 6e3 nisiM,
6e3 OTBOpIB, 6e3
o0e3KJIel0BaHHs
Backing
Length cm >495.0 500.9 OK Bianosinae
. JoBxKHH
Basic Size
42 Po3smi 2
P Backing
Width - cm 1.25/2.5.0+0.05 1.25/2.50 QK Bimosizae
Wupnna
Glue content ) OK Bianosinae
4.3 . g/m >20 37 '
Bmicr kel
Peel strength
4.4 . g. N/em >1.0 3.5 OK Bianoginae
MiunicTe Ha Bigpus

Test Conclusion: The product in conformity with the requirements of standard Su Chang machinery equipmeﬁt
20153029/ BucHoBKH nepeBipKky — NPOAYKT BiAMOBIAA€ BUMOraM CTanaapTy

incnexrop (Inspector) :
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